

脳腫瘍	PAV療法			
	プロカルバジン(経口)	8 週ごと	100mg/m <sup>2</sup> /日	day1-5
	ニムスチン		80mg/m <sup>2</sup>	day5
	ビンクリスチン		1.4 mg/m <sup>2</sup> (上限2mg/body)	day5,12
	ペバシズマブ単剤療法			
	ペバシズマブ	3週ごと	15 mg/kg	day1

2025.12.18改訂